



Attention: Joni Lauren Jones

Project #:391241

AMEC Project #5015-13-0020.01

April 20, 2015

Dear Ms. Jones,

AMEC tested the concrete samples noted below on April 15, 2015, at your direction. The sample was identified as PaviX 100. The sample was cast into an 8" x 8" x 2" square concrete pad. The sample was tested in general accordance with ASTM C944 on the trowel surface and was measured for weighted loss. The sample was tested using the "Normal Counterweight", no surface treatment was performed. Below is a summary of the test data that was obtained during the testing of the sample:

Lab #	Sample Information	Weighted Loss @2 Min.	Cumulative Weighted Loss @4 Min.	Cumulative Weighted Loss @6 Min.
29036	PaviX 100	1.4 grams	3.2 grams	4.2 grams

If more information is needed, or should you have any questions regarding these test results, please do not hesitate to contact us at (858)-278-3600.

Sincerely,

AMEC Environment & Infrastructure

David C. Wilson
Senior Principal